
 

 

BASE CASTING 
 

 
 

REF. NO. PART NUMBER DESCRIPTION QTY 
1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 

111825 00A 
R00591 050 
105208 00A 
R01388 210 
112731 00A 
R02798 00A 
000956 130 
104424 00A 
R01193 020 
109454 00A 
039305 00D 
000741 00A 

Base Casting 
Hex Nut, 1/4 - 28 JAM 
Overload Screw, Long 
Screw, 10-32 x 3/8” Hex Soc. Hd. 
Hole Plug, 1 1/8” Black 
Screw, 10-32 x 3/4” Ph. Rd. Hd. 
Hex Nut, 10-32 
Level Assembly 
Screw, One-Way 10-32 x 3/8” 
Cap, Level Foot, Black 
Level Foot, Slotted 
Locknut, Level Screw 

1 
1 
1 
2 
2 
1 
1 
1 
2 
4 
4 
4 

 



 

 

BASE ASSEMBLY 
 
 

 
REF. NO. PART NUMBER DESCRIPTION QTY 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 

109589 00A 
112354 00A 

A099473 00A 
A099477 

112205 00A 
R00569 050 
R00589 210 
R01611 050 
073942 00A 
112229 00A 

A099552 00A 
103755 00A 
R01428 050 

Screw, 8-32 x 1/2 Hex Soc. Hd. 
Clamp 
Flexure (.031) 
Strut Assembly 
Washer, Seal, Load Cell 
Screw, 8-32 x 1 1/2” Rd. Hd. 
Lockwasher, #8 
Hex Nut, 8-32 
Hex Head, Adjuster Nut 
Load Cell Assembly, 50 # GP I 
Support Assembly 
Adjuster Assembly 
Screw, 1/4-28 x 1/2” Hex Soc. Hd. 

10 
10 
5 
1 
1 
2 
2 
2 
2 
1 
1 
2 
2 



 

 

POWER SUPPLY 
 
 

 
REF. NO. PART NUMBER DESCRIPTION QTY 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
N.S. 

111818 00A 
111823 00A 

A105470 00A 
R02180 050 
R01677 050 
R01678 050 
R01679 050 
P00604 020 
095920 00A 
113944 00A 
P00570 020 

Power Supply Assembly 
Base Assembly, 50# 
Harness, Load Cell 
Screw, 8-32 x 3/8” Ph. Rd. Hd. Taptite 
Screw, 4-40 x 7/8” Ph. Rd. Hd. 
Hex Nut, 4-40 
Lockwasher, #4 
Fuse Holder 
Fuse, 1/4 SLO-BLO 
Switch, ON-OFF 
Fuse, 3 Amp SLO-BLO (in line) 

1 
1 
1 
5 
2 
2 
2 
1 
1 
1 
1 



 

 

TOP  COVER 
 

 
 
 

REF. NO. PART NUMBER DESCRIPTION QTY 
1 
2 
3 
4 
5 
6 

B111783 00A 
R02557 00A 

A112353 00A 
111819 00A 
103889 00A 
095915 00A 

Cover, Scale 
Screw, 8-16 x 7/16” Hex Hd. Plastite 
Clip, Retainer 
Harness, Display 
Base, Band Clamp 
Band Clamp 

1 
6 
2 
1 
1 
1 



 

 

MAIN   PCB 
 
 

 
 

REF. NO. PART NUMBER DESCRIPTION QTY 
1 
2 
3 
3 
3 
* 

R03005 00A 
R02559 00A 

E113699 00A 
G111806 00A 

115220 00A 
117089 00A 

Screw, 8-32 x 5/16” Ph. Rd. Hd. Taptite 
Screw, 8-32 x 5/16” Ph. Rd. Hd. Taptite 
PCB Assembly, Main Board 
PCB Assembly, Main Board 
PCB Assembly, Main Board 
Hole Cover, Panel Assembly 

4 
4 
1 
1 
1 
1 

 



 

 

 
LINE  CORD 

 

 
REF. NO. PART NUMBER DESCRIPTION QTY 

1 
2 
3 
4 
5 
6 
7 

103867 00A 
108250 00A 
R02180 050 
111105 00A 
R02385 00A 
R02812 00A 
R02459 00A 

Line Cord, Black 
Line Cord Reliet Plate 
Screw, 8-32 x 3/8” Ph. Td. Hd. Taptite 
Decal , Warning (4 Lang.) 
Set Screw, 10-32 x 3/4” 
Hex Nut, 10-32 
Rivet, Nylon 

1 
1 
2 
1 
1 
1 
2 



 

 

FRONT  BEZEL 
 

 
 

REF. NO. PART NUMBER DESCRIPTION QTY 
1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 

R02596 00A 
109453 00A 
111770 00A 
R02560 00A 
111787 00A 
111788 00A 

1113768 00A 
113772 00A 
R00813 050 
R01771 050 
113942 00A 
113969 00A 

Screw, 8-32 x 3/8” Ph. Head Drilled 
Clip, Scale Seal 
Decal, Static Awareness 
Screw, 8-32 x 1” Ph. Fh. Self-Tap 
Bezel Front 
Lens 
Keyboard, with Fractional Pricing 
Keyboard, without Fractional Pricing 
Nut, 6-32 
Lockwasher, I.T. #6 
Display Mask (Front) 
Terminal, .25 Male 

1 
1 
1 
2 
1 
1 
1 
1 
4 
4 
1 
1 



 

 

PLATTER  SUPPORT  PLATE 
 

 
 

REF. NO. PART NUMBER DESCRIPTION QTY 
1 
2 
3 
4 

R03029 00A 
11815 00A 

R03030 00A 
111816 00A 

Screw, 10-32 x 1 1/2” Hex. Soc. Fh 
Sub Platter Assembly 
Screw, 8-32 x 1/2” Self Tapping 
Bumper, Rubber 

2 
1 
4 
4 



 

 

CUSTOMER  DISPLAY  &  PLATTER 
 

 
 

REF. NO. PART NUMBER DESCRIPTION QTY 
1 
2 
3 
4 
5 
6 
7 

111781 00A 
111788 00A 

A111808 00A 
111782 00A 
R02606 00A 
108238 00A 
113943 00A 

 
 
 
 

113772 00A 
113940 00A 

Platter 
Lens 
PCB, Customer Display (N.S.) 
Bezel, Rear Display 
Screw, #8 x 3/8” 
Decal, ON/OFF 
Display Mask (Rear) 
 
 
ACCESSORIES 
 
Keyboard - w/0 Fractional Pricing 
10” Scale Base Counter K.O.P. 

1 
1 
1 
1 
4 
1 
1 
 
 
 
 

1 
1 

 


